INSTRUCTION AND PARTS MANUAL
FOR

LCT72/LCT78
LCT84 /LCTY%4

CLEAN DECK SLASHER




INDEX
LCT72/L.CT78/ LCT84/ LCT94

CORPORATE PHILOSOPHY
OPERATIONAL SAFETY INSTRUCTIONS

HAZARDS & SAFETY GUIDE

OPERATING, CARE & MAINTENANCE

MAINTENANCE SCHEDULE

BODY COMPONENTS ASSEMBLY

T.P.L TOWER & CHAINS

HEAVY DUTY GEAR BOX ASSEMBLY

CLUTCH ASSEMBLY

DRIVESHAFT ASSEMBLY

CUTTING HEAD ASSEMBLY - LCT72/LCT84

CUTTING HEAD ASSEMBLY — LCT9%4

TRIANGULAR CUTTING HEAD ASSY — LCT78

WHEEL & CASTOR ASSY 4 STUD 400X8 W/ TWIN LEG FORK
WHEEL & CASTOR ASSY 5 STUD 400X8 W/ TWIN LEG FORK
(OPTIONAL ASSEMBLY)

WHEEL & CASTOR ASSY 5 STUD 400X8 W/ SINGLE LEG FORK
(OPTIONAL ASSEMBLY)

OWNERS NOTES/ WARRANTY CARD

PAGE

10
11
12
13-13A
14
15

16-16A

17-17A

18-18A

19

30/08/13




Z1/¥0/50 — /-

A TA3IM JONO
ERNEICH)

AIVAd ATVO J0IML
ERYEH) ENYEIN)

ON1d Nivdd

Q
N
#_\\
/

5

—
T
\E [efufelc Lute]. ]

DM1d T3AZT 0

SHINOW 9 Ad3AT JONVHD
O ¥Y3D 06 'd'3 ASN BNid
HA1TH - HIHLYIHE O Q
b6.101 8 #8107 84101 ‘¢Z1D1
'S7300W LINS 01

F1IN0IHIS FINVNILINIVI
SYIHSVIS AdV10d d0143dNS




BODY COMPONENTS -LCT72/LCT78/LCT84/LCT94 -CLEAN SKIN

TEM PART NO. PART NO. PART NQ.
NO. LCT72 LCT84 LCT94 DESCRIPTION NO. OFF
1 507307 S07356 507337 MAIN BODY FRAME 1
1 GQ00115 Go0114 18905 GALVANISED BODY 1
2 502642 502642 502642 CHAIN LINKS 5 SIDES
3 S08199 S08199 508199 CLUTCH COVER 1
4 S03544 S03544 §503544 BOLT, NUT & WASHER 3X2
5 S04011 S04011 504011 LYNCH PIN 2
6 S07008 S07008 S07008 T.P.L PIN 2
ADJUSTABLE SKID
7 507332 S07344 507339 (SKID RUNNER INC.) 18SET
SKID RUNNER
TA S07332-1 S07344-1 S07339-1 (SPARE PART ONLY) 1SET
8 503539 503539 503539 BOLT, NUT & SPRING WASHER 3X4
2] S$05639 S05639 S05639 TAB SUITS SKID BOLT 4
10 807331-1 S507331 S07338 HINGED FLAP 1
11 507333 S07333 307340 CHAIN LOCKBAR TYPE -1 1
12 507334 S07334 507341 CHAIN LOCK BAR TYPE -2 2
13 807335 S07335 807342 CHAIN LOCK BAR TYPE -3 2
14 802219 502219 502219 PIN SUIT LOCK BAR 12
15 C6014 C7005 CB8005 FRONT CHAIN KIT 1SET
16 C6014-1 C7005-1 C80056-1 REAR CHAIN KIT 1S8ET
06,/08/12

— 8 -




T.P.L TOWER & CHAINS - LCT72/LCT78/LCT84/LCT94 - CLEAN SKIN

ITEM NO. PART NO. DESCRIPTION NO. OFF
1 S7004 TOWER 1
2 S6005 TOWER CHAINS 2
3 S4132 TOP PIN CAT 2 1
4 S4133 TOP PIN CAT 1 1
5 S4011 LYNCH PIN 1
6 S3536 TOWER CHAIN BOLT, NUT & S/WASHER 5/8 4
7 S3558 TOWER HINGE BOLT 2
8 S5067 NYLOC NUT 2
01/05/09

— 9 —




1:92 RATIO

NRF

COMPLETE GEAR BOX ASSEMBLY — 130 HP
HEAVY DUTY GEARBOX LCT72/LCT78/LCTB4/LCTY4
FTEM PARTY PART PART No. PART No.
No. No, LCT72 No.LCT78 LCT84 LCT94 DESCRIPTION NO.OFF
507308 NA NA NA GEARBOX COMPLETE BICO 130HF 1:92 RATIO 1
1 NA 507310 S0731¢ 507310 GEARBCX COMPLETE...B/CO t30HP 1:48 RATIO 1
5073272 507327-2 507327-2 §07327-2 GEARBOX COMPLETE...BICC 130HP 1:1 RATIQ 1
2 507328 5071328 S067328 507328 GEARBOX BI/CO 130HP REAR INPUT BEARING 1
3 507321 507321 567331 507321 GEARBOX B/CO 130HP FRONT INPUT BEARING 1
4 567322 507322 567322 507322 CIRCLIP FOR 130 HP GEAR BOX 1
NA §07315 5067315 507315 GEARBOX BiCO 130HP INPUT GEAR 18T t:46 1
5 SE7328 NA NA NA GEARBOX B/CO 130HP INPUT GEAR T t:32 RATIO 1
S5¢7326-1 597326-1 5073261 S07326-1 GEARBOX B/CO 130HP INPUT GEAR T 1:1 RATIO
6 507314 507314 5067314 507314 GEARBOX BICO 130HP INPUT SEAL 1
7 50731% S07311 507311 507311 GEARBOX B/CQ 130HP INPUT SHAFT 1
8 507323 587323 S07323 587323 LEVEL /! DRAIN PLUG 1
8 S07318 $97318 507318 507318 GEARBOCX B/CO 130HP TOP QUTPUT RUT 1
NA S07316 507316 S87316 GEARBOX Bi/CQ #30HP QUTPUT GEAR 13T 1:46 k]
14 507327 NA £ ONA NA GEARBOX B/CO 130HP OUTPUT GEAR T 1:92 RATIO k]
50732741 5073271 B073271 S073271 GEARBOX B/CC 130HP CUTPUT GEAR T 1:1 RATIO
11 507329 507329 507328 5497329 GEARBOX BICO 130HP TOP OQUTPUT BEARING 4
12 507320 507320 S07320 5907329 GEARBOX B/CQ t30HP BOTTOM OUTPUT BEARING 4
13 507312 S07312 8507312 . 8507312 GEARBOX B/CO 130HP QUTPUT SHAFT 1
13A 5073124 S07312.1 5073121 s5073121 GEARBOX 130HP QUTPUT SHAFT FOR 1:82 RATIO 1
14 S07313 507313 507313 S07313 GEARBOCX BICO 130HP CUTPUT SEAL ]
15 807319 507318 507319 S07319 GEARBOX B/CO 130HP BOTTOM OUTPUT NUT 1
16 507324 S07324 507324 S07324 FILLER { BREATHER PLUG 1
17 507325 507328 807325 507325 OQIL EEVEL PLUG 1
10 — 15/07 /11




(- o 2
}
CHECK LENGTH OF SPLINE BEFORE ORDERING e
S2000 Clutch Assy (1 3/4 x 20 Spline Type) -LCT72/LCT84 / LCT94
ITEM No. Ptg;':"' Pigs'f' P’:‘_g ;"' DESCRIPTION No. OFF
1 S04026 $04026 S04026 CLUTCH FRONT PLATE 1
2 S06400 $06400 S06400 CLUTCH DRIVE PLATE ( 13/4 X 20 SPLINE ) 1
3 S06401 S06401 506401 CLUTCH SLIDING SPACER (1 3/4 X 20 SPLINE ) 1
4 $02332 502332 502332 CLUTCH SPACER PLATE 1
5 504027 504027 504027 CLUTCH LININGS 4
6 S04100 504100 S04100 CLUTCH SPRINGS 8
7 502334 S02334 502334 CLUTCH BOLTS 5 X 12" WHIT 8
8 S02334 502334 502334 CLUTCHBOLT NUTS 16
9 S04103 S04103 304103 CLUTCH BUSH 1
10 S02317 S02317 S02317 CLUTCH BACKPLATE 13/4 X 20 SPLINE JBEN 1
11 501451 S01451 501451 COTTER PIN & NUT SUIT BARE-CO CLUTCH (8") 2
12 S06404 S06404 506404 $2000 CLUTCH COMPLETE (1 3/4" x 20 SPLINE ) 1

— 11 -

14/01/14




6 8
m
A > 10
/ . \
Q y O )
)

% /

[

=) © =~

9
DRIVESHAFTS AB SERIES-LCT72/LCT78/1LCT84/1LCTY4
PART No.LCT72, Qry.
MEM No. |/ o oros DESCRIPTION OFF
1 S07415 DRIVESHAFT B/CO 8 SERIES DRIVE SHAFT OUTER TUBE 1
2 S07416 DRIVESHAFT B/CO 8 SERIES DRIVE SHAFT INNER TUBE 1
3 S07417 DRIVESHAFT B/CO 8 SERIES DRIVE SHAFT TUBE YOKE (INNER) 1
4 S07418 DRIVESHAFT B/CO & SERIES DRIVE SHAFT ROLL PIN 2
5 S07419 DRIVESHAFT B/CO 8 SERIES DRIVE SHAFT UNIVERSAL 2
6 $07420 DRIVESHAFT B/CO 8 SERIES DRIVE SHAFT QR YOKE (1 3/8" X 6") 1
7 S07421 DRIVESHAFT B/CO 8 SERIES DRIVE SHAFT TUBE YOKE (OUTER) 1
8 S07422 DRIVESHAFT B/CO 8 SERIES DRIVESHAET PB YOKE (1 3/4 X 20 ) 1
9 S07185 DRIVESHAFT COVER ASSY. COMPLETE 1
10 S07425 DRIVESHAFT B/CO 8 SERIES DRIVESHAFT NUT AND BOLT 2
11 S07427 DRIVESHAFT B/CO 8 SERIES DRIVESHAFT YOKE PIN, SPRING, WASHER 1
12 S07222 DRIVESHAFT B/CO 8 SERIES DRIVESHAFT COMPLETE (1 3/8" X 1 3/4" ) 1
06/09 /12

— 12 —




CUTTING HEAD ASSEMBLY LCT72/LCT84

PLEASE NOTE:
* REFER PAGE 13A FOR TABULAR DETAILS OF THE CUTTING HEAD ASSEMBLY.

ASSEMBLY DRAWING

-13-

02-02-10




- VET -

21-80-9T

b (1 'ON W3 L' DNIANT0X3) 1ITdINOD ATANISSY AVIH ONILLND 6¥€L0S 9€€L0S 61
z ONN.Y/E 1709 dv3H 3NOA G1120S G1120S 8l
4 ONN.p/E LNNX3H £9050S £9050S Ll
z ONOT.Z/L ZXONN /€ 1709 X3H GS0¥0S GS0¥0S 9l
4 4NN WP/€ LNANX3H L90¥0S L90¥0S Gl
4 DNOT.#X 4NN Wb/ 1709 X3H 99050S 99050S 14!
z (TYNOI LdO) (ONINIdHVHS 473S) 1417 NOILONS 3Avd 19050S 19050S €l
4 (IVNOILdO) (@3LSIML) 14T NOILONS 3avg ¥9050S ¥9050S 4!
4 (IYNOILdO) (.8/5 X.€ X.02) LHOIVY LS 3av1g 29050S 29050S Ll
4 (@19) .2/t L d3dd31S a3addals 3avid €9050S €9050S (]!
L 31V1d 43NIVL3Y AvIH ONILLND 3DVd 6¥.50dS 6Y.50dS 6
b W SXINNGZXININO L STTOH FHVYNDS HLIM 1v1d avaH 1-96/80dS VIN 8
L JBEXININGZXININOL STTOH FHVYNOS HLIM 1V14 AvaH V/IN 96850dS L
4 HSNa 3avig 69050S 69050S 9
L LEPXININGZXINNG L H30VdS Lv14 AvaH £6150dS V/IN g
b JEXINNGZXININGL HFOVdS 1V14 AVaH VIN £6/50dS 4
L JYLNIO I1OH WIN 981 WLSXININGZXINNOL STTOH ANNOY HLIM 1V14 Av3H 96/50dS V/IN €
b Y 1INIO FTOH WIN9SL LEEXINING/XININOL STTOH ANNOY HLIM Lv14 avaH VIN 11850dS 4
L X089 Av3H ONILLND 0£€L0S 0£€L0S L

440°A1D ANVN 1Hvd ¥8107-4IGNNN LYVd ZL107-439NNN 1Hvd | "ON W3

"AT1dNISSY AV3H ONILLND JHL 40 STIVL3d ONIMVHA ATdNISSY 04 €T 3OVd d343d «

¥81LO71/¢/101d04 A'TdINISSY AVIH ONILLND

‘310N svad




CUTTING HEAD ASSEMBLY LCT94

ASSEMBLY DRAWING

ITEM NO. | PART NUMBER PART NAME QTY.OFF
1 S07348 CUTTING HEAD ADAPTOR 1
2 S07346-2 TRIANGULAR CUTTING HEAD PLATE FOR LCT 94 & LXCT8 1
3 S02472 HEAD FLAT WITH ROUND HOLES 3
4 S05063 BLADE STEPPED (1 1/2" STD) 3
5 S05062 BLADE STRAIGHT (20" X 3" X 5/8") (OPTIONAL) 3
OPTIONAL BLADES: 6 S05064 BLADE SUCTION LIFT (TWISTED) (OPTIONAL) 3
7 S05061 BLADE SUCTION LIFT (SELF SHARPENING)(OPTIONAL) 3
8 S02471 HEAD FLAT WITH SQUARE HOLES 3
9 S03392 RETAINING BOLT 3/4" UNF X 3"LONG 10
10 S04067 NYLOC NUT 3/4" UNF SUIT RETAINING BOLT 10
11 S02115 DOME HEAD BOLT 3/4" UNC 6
12 S05067 NYLOC NUT 3/4" UNC SUIT DOME HEAD BOLT 6
13 S07347 CUTTING HEAD ASSEMBLY COMPLETE (EXCLUDING ITEM NO. 1) 1

4. 02-02-10




TRIANGULAR CUTTING HEAD ASSEMBLY CENTRE -LCT78 (6'6")

(3 Blade Per Head )

ITEM PART No DESCRIPTION QTY. OFF
1 S2734 TRIANGLE PLATE Suit Headflats 8MM 2
2 S02468 HEADFLAT Rnd Hole 3
2A 502469 HEADFLAT Square Hole 3
3 32115 BOLT Dome Head 3
4 S5067 NYLOC NUT 3/4" UNC 9
5 $5068 BOLT Hex Head 3/4"UNC 9
6 S03390 BOLT Hex Head 2 1/2" X 3/4" UNF 4
7 $04067 NYLOC NUT 3/4" UNF 4
8 805069 BLADE BUSH 16MM 3
9 S05061-1 BLADE S/L SS LH ( Anti - Clock ) OPTIONAL 3
9 S05063-1 BLADE 1/2" STEP LH STANDARD 3
— 15 — = 07,/09/1




TT/80/TT

"ATdNTISSY JOLSVO FHL 40 STIVLIA dv1NgV.L J04 VIT 39Vd 43434 «

‘310N 3Sv3a1d

761071 /¥81071/8.1071/¢/1071d04

ATAINTSSY T33HM 8X007 ANLS ¥ ANV MHO0d O3 T NIML HLIM IdAL ONIEVIEG ATIINISSY JdO1SVO




TT/80/TT

- V9T -

2 (61 OL 6 'ON1S NOH4 SLHVd IANTONI) ILITdNOD ATGINTSSY TIFHM | €52L0S 4
2 OL 91 INOH4 ANV €1 OL 6 ON1S WOYA S1HVd 3ANTONI) LI TdINOD ATEINISSY gNH TFIHM Lyel0S [44
4 ANN.OL/L LNNT33IHM | S2220S L
2 8X00¥ IHAL AITOS GG¢L0S 0c
4 anls v 8X00% INIY LI1dS ¥G2L0S 61
4 ONOT.Z/L L ANNLIL/L ANLS 9NH 13IHM JANAAS] 8l
L ONN.¥/€ LNN X3H £90S0S Ll
2 MOIHL WINE X w7/€ H3HSVM 9¢¢ev0S 9l
2 ul H3FHSVM LHOIT 1V1d L2ev0s St
2 Av3HHL .1 XVIA .8 FTXV T33HM ¢8010S Vi
4 MOIHL WwP/1 X ul 43HSVYM | 8L0%0S €l
[4 0L9¥Y 1-009%¥ T DHE HdL FTONIS” ¥80¥0S ¥8010S 4
2 d0ld3dNs danls v 9nH 1GCL0S L
14VHS W2/} 1 V1A 8X00¥ ©37 NIML MH04 133HM ¢60v0S 0l
2 14AVHS W/ L VIA 8 X 007 ©37 NIML MHO4 133HM | ¢-¢6010S 6
2 37ddIN ISVIHO G80v0S 8
L dl.v/€ € A0 43IHSVM |  8G180S L
[4 S3I43S 6020€ DNIYYIE 437110 HAdvL 9r9r0S 9
2 MOIHL .} X dlup/€ € A0 d3HSVM 6G180S S
2 ANN . LNN X3H 8€0L0S 14
4 ONN.8/S LNN OO7AN €€010S €
4 ONO1.2/} 2XIONN.L8/S 1709 X3IH 6€GE0S 4
2 ¥610T0L 2107 d04 LINS G 3dAL Wv34 NIVIN HO1SvD SYELOS }
440 °ALD JNVN Lavd # 14vd JaquinN way

"ATENTISSY JOLSVD FHL 40 STIVLIA ATaNTISSY JO4 9T 39Vd d343d «
‘310N 3ISV3a1d

61071 /¥81071/8.1071/¢.101dH04

ATANISSY T3dHM 8X00¥ ANLS ¥ ANV MHO04 931 NIML HLIM 3dAL ONIGVId ATdNISSY dO1SVO




CASTOR ASSEMBLY BEARING TYPE WITH TWIN LEG FORK

5 STUD 400X8 WHEEL ASSEMBLY FOR LCT72/ LCT78/ LCT84/ LCT94
5STUD 520X10 WHEEL ASSEMBLY FOR LCT94 ONLY
(OPTIONAL ASSEMBLIES)

PLEASE NOTE:

* REFER PAGE 17A FOR TABULAR DETAILS OF THE CASTOR ASSEMBLY

ENLARGED VIEW

‘ 8A/8B/8C

15A /15B

‘ 14A 1 14B ‘

S17- 28-10-09




CASTOR ASSEMBLY BEARING TYPE WITH TWIN LEG FORK

5 STUD 400X8 WHEEL ASSEMBLY FOR LCT72/ LCT78/ LCT84/ LCT94 / 5STUD 520X10 WHEEL ASSEMBLY FOR LCT94 ONLY

PLEASE NOTE:

(OPTIONAL ASSEMBLIES)

* REFER PAGE 17 FOR ASSEMBLY DETAILS DETAILS OF THE CASTOR ASSEMBLY

SL.NO. | PART NUMBER PART NAME QTY. OFF
1 S07305 CASTOR ASSY RHS_3X3X26INCH 1
2 S03539 HEX BOLT_5/8" UNC X 2 1/2" LONG 2
3 S01038 HEX NUT_1"UNF 1
4 S08159 WASHER OD 3 3/4" X ID 1" 1
5 504646 TAPER ROLLER BEARING_30209 SERIES 2
6 S08158 WASHER OD 3 3/4" X ID 17/8" 1
7 S04085 GREASE NIPPLE 1

8A S04092-2 WHEEL FORK TWIN LEG 400 X 8 1 3/4" SHAFT 1
) 504092 WHEEL FORK TWIN LEG 400X8 DIA 1 1/2" SHAFT (USED ON MODELS BEFORE JAN'09) 1
8C S08156 WHEEL FORK TWIN LEG 520X10 1 3/4" SHAFT (OPTIONAL) 1
9 S05080 HUB 5 STUD SUPERIOR 1
10 S04084 SINGLE TPR BRG_L 44600-L 44610 2
11 S04078 WASHER 1" X 1/4"THICK 2
12 504082 WHEEL AXLE 8" DIA X 1" THREAD 1
13 $02237 WHEEL HUB STUD_7/16" UNF 1 1/2" LONG 5
14A S05078 SPLIT RIM PLAIN 400X8_5 STUD 1
14B $04269 SPLIT RIM 520X10 MONOFILL 5 STUD (OPTIONAL) 2
15A S05077 SOLID TYRE_400X8 1
158 S04269-1 MONOFILL CASTOR WHEELS 520X10 (OPTIONAL) 1
16 S05079 SPLIT RIM EMBOSSED 400X8_5 STUD 1
17 $02225 HEX NUT_7/16" UNF 5
18 S04227 FLAT LIGHT WASHER 1" 1
19 S04226 WASHER 3/4" X 3MM THICK 1
20 S05067 HEX NUT 3/4" UNC 1
21 S05083 WHEEL HUB ASSEMBLY COMPLETE (INCLUDE PARTS FROM SL.NO. 9 TO 13 AND FROM 17 TO 20) 1
22 S04075 WHEEL ASSEMBLY COMPLETE WITH 400X8 WHEEL AND RIMS ( INCLUDES PARTS FROM SL.NO 9 TO 20) 1
22 S05084 WHEEL ASSEMBLY COMPLETE WITH 520X10 WHEELS AND RIMS (INCLUDES PARTS FROM SL.NO 9 TO 20) (OPTIONAL) 1

-17A - 28-10-09




CASTOR ASSEMBLY BEARING TYPE WITH SINGLE LEG FORK AND 5 STUD 400X8 WHEEL ASSEMBLY
FOR LCT72/ LCT78/LCT84/ LCT94 PR
(OPTIONAL ASSEMBLY) 3

PLEASE NOTE:
* REFER PAGE 18A FOR TABULAR DETAILS OF THE CASTOR ASSEMBLY.

19/17B

17A/17B

PART 7
ENLARGED VIEW

8A/8B/8C /8D

28/10/09




TI/TT/82 - V8T -
S ANNWOLL INNXIH | §2220S 0z
! anls s 8x00r A3SSOENI WY LITdS | 6£050S 61
L (#6107 HO4 TYNOILAO) 0+X0ZS STIIHM HOLSYO TIIHONOW | 69Z+0S asl
! 8X00y J-AL ¥3EENY AINOS | LL0SOS V8l
4 (6107 404 TYNOILJO) ANLS G TIHONOI 0+X0ZS WIF LITdS | 69270S aLt
! anls s 8x00¥ NV1d WIH LI1dS | 8L0S0S A
S ONOT.Z/L L ANNLIL/L ANLS 8NH 13THM | L€220S 9l
L dvo1Sna | — z€Tzos St
! NId LdS | €€220S vl
! ANNLYE LNNALISX3H | L€220S €l
L MOIHL WWE-,p/€ HIHSVM | 92Z+0S 4!
! 0L-6¥6LL W1 HALONIYVIE  62220S LE
! NIQIOH ANLSS8NH | ¥22T0S !
! 000£9 W1-870L9 N1 1OH HdLONIEVIE | €2220S 6
L |(BO.NVM 340438 STIAOW HOH ‘¥6107 HO4 TYNOILLO) QVIHHL .+ ANV VIA LAVHS .2/} L 0LX0ZS DI T ITONIS 404 133HM | LLLYOS as
! (#6107 HO4 TWNOILAO) QVIHHL 4} HLIM VIQ L4VHS .b/€ L 0LX0ZS D31 ITONIS MHO4 133IHM | L-LLLP0S o8
! (60.NVr 340439 STIAON HO4) LAVHS.Z/} L 8X00¥ ITONIS ITONIS ¥HO4 133IHM | 9LLY0S a8
! LIVHS .P/€ | 8X 007 DITITONIS HHO | L-Z60+0S v8
L 31ddINISVIED | S8010S L
! W8/L L AI'B.V/E € O YIHSYM | 85180S 9
2 S3143S 6020€ ONIYVIE HI 1108 H3AVL | 9¥9¥0S S
! ul QI8 .V/E € QO HIHSYM | 65180S ¥
L ANNLLINNX3H | 8€0LOS €
2 ONOT.Z/k ZXONN.L8/S L1089 X3IH | 6€GE0S z
! 7610701 Z/107HO4 LINS § IdAL VIS NIVIN HOLSYO | SPELOS F

440 ‘ALD VN LEVd |HIGNNN LEvd | 'ON'1S

"AT1dNISSY JO1SVD JHL 40 STIVLId ATdNISSY 04 8T 39OVd d343d «
‘410N 3Ssv31d

(S32IMaW3SSY T¥YNOILdO)
ATINO 61071 404 ATdINISSY T33IHM 0TX02S dNLS §
61071 /¥81071/8/.1271 /2,101 d04 ATdINISSY 133IHM 8X00¥ ANLS G
AH04 9371 FTONIS HLIM IdAL ONIFVEG ATdINISSY dO1LSVO




